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Statement
1.This report is invalid without company’s special seal for testing on assigned page.

2.This report is invalid without authorized person’s signature.

3.This report is invalid where any unauthorized modification indicated.

4.Don’t copy this report in partial (except full copy) without any official approval in written by

our company. This report is invalid without re-stamping the special seal for testing in copying

report.

5.Any holder of this document is advised that this report is for the exclusive use of Intertek's

Customer and is provided pursuant to the agreement between Intertek and its Customer.

Intertek's responsibility and liability are limited to the terms and conditions of the agreement.

This report was made with due care within the limitation of a defined scope of work and on the

basis of information, materials and instructions received from the Customer or its nominated

third parties. Intertek is under no obligation to refer to or report upon any facts or

circumstances which are outside the specific instructions received and accepts no responsibility

to any parties whatsoever, following the issue of the report, for any matters arising outside the

agreed scope of the works. The tests results are not intended to be a recommendation for any

particular course of action. Customer is responsible for acting as it sees fit on the basis of such

results.

6.Intertek's written consent is required to use Intertek's name or logo on the object, product or

service being tested. The observations and test results in this report relate only to the sample

under test. This report alone does not indicate that the item, product or service has passed any

Intertek certification program.

 Version: 1 May 2019 Page 2 of 5 LFT-APAC-SHF-OP-10k



Title: Reviewer Title: Project Engineer

/

The samples were tested according to the above standards, and the results are shown in the

following page.

Report Authorized

Specification

Standard

Test Conclusion

Name: Sally Xie Name:

2.This report involved in 1220*181*3.8mm is issued solely based on the use of the data and information provided by the

Customer. The Customer agrees that Intertek has no duty, responsibility or obligation to check accuracy or appropriateness or any

other feature or aspect of the data and the information except to use and rely on them as provided and that Intertek shall not be

held liable for the testing result or reliance on it by any party.

Note:

1.This report relates specifically to the sample(s) that were drawn and provided by the applicant or their nominated third party.

The reported result(s) provide no warranty or verification on the sample(s) representing any specific goods and/or shipment and

only relate to the sample(s) as received and tested.

Tod Qian

Intertek Testing Services Shenzhen Ltd. Shanghai Fengxian Branch

Plant 5, No. 6958 Daye Road, Fengxian District, Shanghai, China

Tel: 021-61136116      Fax: 021-61189921

Website: www.intertek.com

Test Report

Applicant: Anhui Sentai WPC TEC Flooring Co., Ltd.

Address: No.19, Guohua Rd., Guangde TED Zone, Guangde, Anhui, China

Intertek Report No. 190801008SHF-0032019-08-28Issue Date:

ISO 4918:2016

Test Type：

/

56 pieces

2019-08-14

 Product Name SPC Flooring/rigid vinyl plank

Sample

Description
Good Condition

Performance test, samples provided by the applicant.

Sample Amount

Received Date

Test Methods And Standards

 Test Standard

Model

Product Information

S190801008SHF.005 SPC0335, 3.8/0.3mm 1220*181*3.8mm

Attn: Jerry Liu

Sample ID Specification

Brand
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Test castors: Type W

 Test Items, Method and Results:

Test Item: Castor chair test

Test Method: ISO 4918:2016

Conditioning: Condition the test specimens at (23 ± 2)°C and (50 ± 5)% relative humidity for at least 24h

Test Condition: At a temperature range of 18°C to 25 °C

Load mass: 90 kg

190801008SHF-003

Test Report

Issue Date: 2019-08-28 Intertek Report No. 

Verdict

Speed of rotating platform: 20 r/min

Speed of castor assembly: 50 r/min

Total test revolutions: 25000

Mounting of the specimen: Floating installation with click joints

Test Result:

Type of damage Observation (Yes/No)

Delamination No

0.06mm

Pass
Opening of joints No

Surface damage No

Crazing No

Test Photo:

After test

No requirement

Report the result

Maximum opening 0.02mm

Maximum height differences
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Test Report

Intertek Report No. 190801008SHF-003

First issue Tod Qian Sally Xie

Revision:

Author ReviewerNO.

190801008SHF-003

Date Changes

Issue Date: 2019-08-28

2019-08-28

Front View(Test Face) Back View

Appendix A: Sample Received Photo
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